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Description of Materials Soil [ A-1-b )
| Location of stock K.p [S04+500 )
ltem | Specification Test requirement Test result attachment | Remarks
1 ASTM O 75 Aggregate Sampling | According to specifications |
2 | ASTMC 136 Sieve Analysis According to specifications
3 | ASTM D 1440 Passing Sieve, No 200 13.1%
4 ASTM 14318 Atterberg limit 4.12 %
5 ASTM D 2974 Mlaisture content 6.5 %
& ASTM D 1557 modified proctor 2.16
7 ASTM D 1583 CBR 40.30 %
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PARTICLE SIZE DISTRIBUTION OF SOIL
EETING DATE: 10.08-2022
QCATION k. pd B04+500) ZONE Sod+f80 S05=000
AME COMPANY knoaz sinad
wizual inspecticn tesi
: e i
Bbulk ma SAMPLE WESIHT [g) LT gm table classify
Eieve size 2 1.5 1 411 2t B3 LE PAZS soil clagsity
Mas= rotained (g} o BE1.0 TET.0 a0 6120 BB LUEN A-1-by
Damulitive Relkirad {g) oo BE1L.D 17180 2BIED fr [0k A056.0 49370 PR 218
Cumulative Retained % oo 10.0 17.9 274 3.8 423 814 wC 6,50
Cumulagive Pessing % 00,0 0.0 Eid Ta6 6.3 57,7 8.6 CHA 40.30
Sofft materal gradation WT.OF sample 50000 om
sieve size 10 44 200
Swmulaihve Ratained igh d3.90 198,00 365,040
Cumulate Ritained % TR 8D 73,00
Comulalive Passing %) 91,22 ED.40 Zr.00
General gradient
sieve sizelin) 2 15 1 34 112 8 4 #10 #40 # 200
sbewa siza(mm) 50.0 7.5 25.0 160 128 4.5 478 200 | 0.425 o078
Jumidative Pasaing % 1000 B0.0 E2q T8 562 ar.T 485 44.3 9.3 134
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reference Ks1-
i £3 | DD | M | vy HH | wada
Received by ER A ﬁgz MR | ocoe | s | es
51 ¥ 521 01 to 53 Kp XM Maike
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Description of Materials FILL MATERIAL RESULTS
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| Location to be Used S04+380 B044520 [-2.00|
S04¢520 5044640 [-1.50
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MAR Approval Na Date
Supplier Mame
Test Requirement specification Clause
Referance Photas Yes attached / Mo Orther
{ Item Description init CQuantity | Arrival Date | Mote
1 Sieve analysis m? 5000 19-09-2022
2 Classification m? S000 19-09.2022
3 Proctor & O.m.c m? 5000 20-05-2022
4 LLEPLEP m? 5000 20-05-2022
5 CB.R m? 5000 | 22-09-2022
Commuents by: Comments by:
A sample has been taken from fill material by K.K office to | — L f{_l;d-|-_5' F"-f"e‘_f-{'-rw
{ AL Nulsy laboratory | and the results founded meet the el of tdwit [ Boas et ]
specifications and aceepted. T r
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Location Mame Contractor Company Designer Company

Electric express traln KNOOZ SINA COMPANY .k
Mame Sign +81€ 2 Time
tssued by Contractor Ahimid Abdaliah ;‘i__?_,-'_ | '-;'Jli i o' 2-09-2022
Contractor Reference KS1- [07) - 22-09-2 iy
£3 [ oo | mM | v | HH | MM
Recajved by ER MAR | s | o s
NE:Package 1 only (Package 2 via Content |
The following test result are attached for review

Description of Materials Soil [ A-1-a )
Location of stock E.pi504+500 )
ttem | Specification Test raﬂlrement i Test result attachment Remarks

1 ASTM D 75 Aggregate Sampling | According to specifications

2 ASTM C 136 Sleve Analysis According to specifications

3 ASTM D 1440 | Passing Sieve, No 200 10.7 %

4 ASTM D 4318 Arterberg limit P

5 ASTM D 2974 Moisture content B.2%

B | ASTM D 1557 Maodified proctor 2,18

7 | ASTM D 1823 CER 38.50 %
Comments by: Comments by:
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- From El'Aln El Sokhna City To El Alamiain - MATROUH

#'IHE lu‘ \ Mmjw|

|-u—|-ra-mr-u o “Section - 7 From FOKA To MARSA MATROUH el |
J-:l-ll:L1.|J oY — e ‘Froem Station S04+000 To Statlon 568+177 5'!;
Operating Lab | AL Muby Gantral Lab |
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: 18-00-2022
-OCATION kp{S04+500] ZOME 504-+180 505+000
YAME COMPANY knooz sinal
Lyvigual inspaction tast
: TG S
’L-Lﬂﬂ'ﬂ'ﬂ'ﬂﬂ d!buﬂ.-mmr.tu.l': SAMPLE WEIOHT Egl 1258700 gm labde classity
sieve size 2 1.5 1 &3 2n B3 84 PASS soil classify
" Wass roseined (g) 0.1 1202.0 1100.0 $116.0 1005.0 12280 864.0 A-i-a
farnulwtive Ratainad jg} 0.0 1202.0 7302.0 3180 44230 5651.0 85150 PROD 218
Cumulative Retaimed % 0.0 85 183 72 381 1.9 518 WG 620
Cumisative Passing = | 1900 805 B1.7 TRE B4.9 55.1 48,2 CER 38,50
materal grodabion WT.OF sample so0U00 gm
sieve size iQ 40 200
Cumailafive Rutalned g 52 50 21880 b
Cumulative Retsimed %) 40,50 43,78 .74
Cumulative Passing % 80,50 56.24 22.26
=Seneral gradient
sieve sizefin) 2 1.5 1 34 12 38 B4 #10 | 240 # 200
slave slrejmm) 50.0 s 250 19.0 12.8 e 475 200 | 0435 | 0075
maniive Pasing X | | s | sy | EEEETErTEINES
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W, {¥f warer n 21 1.5 in (4] A5 BN (]
Wi, O diry sl LR L | (L1 ] TE1 Lz LAl e aL.T
Water cnptent 5% 131% Le% 15% 1% 59% BT A% 9467
AV Wader conbent %% A LE% BRI (L
Ny Density 1R Ll IR 1.
i N
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Contractor
KNOOZ SINA COMPANY Deslgner Company k.
Company
1 db Mame [ate Time
ssued by
Eng. Ahmed e
Contrackor Abdallah Z27-09-2022
Contractor kS1 - {08) -
reference
3 oo 1R Li HH | (A1)
Received by ER M- A 2 I MR ens | o | s J
£1 to 531 D1 ko 53 Kp HXK Note
Depot Referanco For Kilometer point andy Start Ke is uind
Wiark Activity
[ CODE-3 Sub Element of Activity
Description of Materials FILL MATERIAL RESULTS
From Ta
LOd+Ea0 Sfte7ad  (+1.50)
504+ 740 S04+880 (-1.25)
Location to be Used o, 5056000 (-1.25)
5044220 B04+380 (-2.00)
S04+E40 44740 (-1.25)
| MAR Approval No Date
| Supplier Name
Test Reguirement Specification Clausze
Reference Photos ¥es attached / No Other
item Description Linit Quantity | Arrlval Date | Note
1 Sieve analysis m"* 5000 24-09-2022
2 Classification m® | 5000 24-09-2022
3 Proctor & O.m.c (i1 5000 25-09-2022
4 LLEPLEPRP m? 5000 25-09-2022
5 CB.R m? 5000 27-09-2022
Comments by: Comments by: )
A sample has been taken from fll material by K.K office to ‘—I,f;jj: Tesul T Fora M vt eal
[ AL Muby laboratory | and the results founded meet the Hrah \htj #F%M L—_‘-“Mj
specifications and aecepted,
APPROVAL STATUS
Organisation Name Sign Date A-ANC-R
Contractor Y . B b el Ay }f Mrried 0F -9 - a2l
— 5] 1 il | ’ .
aafocC* F:Jr'll]ﬁ.lﬂ'r' tzh"_\}l' {-’:’1.‘_{‘1 f;:— r 13-4 Ll
GARB** Hussien, Go msui | Wi | 1F-9 -t ! tj
- T - | e Y
Comments by ;
Employers : P T
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| Location Name Contractor Company | Cesigner Company
Elactric exprass train KNOOZ 51 4 | .k
W - - L] }
Name sign] AT e te Tirne
i alf
lssUed By CoNractor | anmed Abdaliah AL o ' 27-09-2023
Contractor Reference K51 - (0B} - 27-0 i
C3 | oo [ mm | vy | Wi | MM
Received by ER T 5] RS ) e
NB:Package 1 only [Package 2 via Content | |
The following test result are attached for review |
| Description of Materials Soil | A-I-h )
Lacation of stock K.p (5044320 )
ftern | Specification Test reguirement Test result attachment Remarks
1 [ASTMD 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sleve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 11.6%
4 | ASTM D 4318 Atterberg limit NP
5 ASTM D 2974 Molsture content 6.20 %
& | ASTM D 1557 Maodified proctor 2.15
7 | ASTM D 1883 CBR 61.80 %
Comments by: Comments by:
APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
contractor | med A dacda Alrad = 13- 9-Ttl
Contractor i F‘Jh =
I
awace | [Fhmedlbezid 7 7'& (i e
GARB** | Hhuqis e Fgua& %&L 73} - 9 st
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ommanernccrs SR | Seclion -7 From FOKA To MARSA MATROUH pallh -
""'MTLT e - s From Station S04+000 To Staticn S68+177 %—E
Operating Lab | AL Nuby Cantral Lab '|
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: 34-09-2072 Coda
LOCATION K.P{S04+320) | ZONE S +1BD S05+000
HAME COMPANY KONOZ SENA F ;
l-visual inspection test
2-Gradient test
A-gradation of bulk moterials BAMPLE WEIGHT [g] 20124200 G table classify
sinwn slzo 2 1.5 1 43 iy B3 #a PASS s0il classify
Mass rotained igi Y 16800 2630.0 13308 475.0 13508 Axi00 Adb
Cumulstive Malained |gh o 16500 £180.00 GE00.0 B4TE.D TTES.0 S005.0 PRO 15
Gumistative Reteinad % oo (-5 20.8 273 32.2 38.7 T WC 6.20
Camvilstive Passing = | 1000 918 9.2 72,7 67.8 61.3 553 CER £1.80
8- material als] WT.OF sampla S00.00 gm
sieve size 10 40 200 ]
Cumilatlve Retained (o) 43.30 204,00 ¥05.00
Comniathn Rotminec %] 568 40.80 7o.00
Cumulative Pasaing %] 51.34 §49.20 2100
C-General grodient
sieve sizafin) 2 15 1 34 12 B W4 # 10 # 40 # 200
siave size(mm) 0.0 7.8 28.0 18.0 128 b5 475 200 | 0.425 0.075
Cumulative Passing % | 410000 #1.8 a2 Tar ar.g 1.3 55.3 505 32.7 116
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Californis Bearing Ratio TEST
[resting Duie : 12022 Code
Loeatios : k. (504520 wan SR S5+
I . T KS 1 (008) :
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MATERIAL i KK
SO TIONM L o :
INSPECTION - e (_/f
.i{I"::.J_I__Il:.."J I e cusTIn e Svakeh
Gontacir KNOOZ SINA COMPANY Designer Company
Company €
Name | sign Date Time
Issued by Eng. Ahmed |
Contractor Abelatiah 04-10-2022
HRTAOOE K51 - (09) = 04-10-2022
reference i -
— 2 | oo [ ma] v [ He | mm
Recaived by ER g 2 MIR I
ecaived by X} p) e g kesod | ew | s |
51 o 531 - Dita 53 Kp WEN Neds
Station Refenence __ Depot Reference For Kilometer palnt anky Start Km is used
Wors Activity
Suly Elnmtﬂfﬂcﬂ?ﬂql
Description of Materials FILL MATERIAL RESULTS
Fram T o
504+ 520 5044640 [-1.25)
S0a=380 SO44520 (1.7
£ S0de 40 BSO8R0 - (-1100]
Location to be Used &4+ 550 BO5+000 [-1,00]
SOE300 S044380 (-1.7%]
S04+220 504+300 [-1.75)
S04+540 504+740 [-1.00]
MAR Approval No Date
Supplier Mame
Test Requirement Specification Clause
Reference Photos Yes attached / Mo Other
item Description Linkt Quantity | Arrival Date Nate
I Sieve analysis mi 5000 01-10-2022
2 Classification m? 5000 | 01-10-2022
3 Proctor & O.m.c m? 5000 02-10-2022
4 LLEPLE&P m? 000 02-10-2022
5 C.B.R m? 5000 04-10-2022
Comments by: Comments by:
A sample has been taken from fill materal by K.K office to T 'eTH
| AL Nuby laboratory } and the results founded meat the tdad [Fomre m-j
specifications and accepted. J & ﬁ
APPROVAL A.rufh'!"
= ] 3
Organisation MName Sign nw;, i _H_JH:’_'L""'"U & [JDate A-AWC-R
Contractor -laaall
- T =
awact [Hhed fbo zid 7+ S rm
| 7 Lo ;
GARB** HHSEM Fﬂuﬂ“‘;_ g e .r#_lﬂ-_t ,— el oLt | g
]
Comments by
Employers /;.' — : J.":_:_—.--'-"" P -7
Representative /- J . é{,’.;w" "‘Tr'f 16/ ¢ ‘4
* Designher —

** afgnment f Bridgas: Cubvart Only
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Location Name | Contractor Company Designer Company
Eilectric express train KNODZ SINA COMPANY k.k
Name Sign Date Time
Issued by Contractor A
pnimie Ahmed Abdallah A VW - Od-10-2022
Contractor Reference KSI - (09) —04- I-DrEEI;I
— = rg__:a DO | MM [ v | s | am
Received by ER /J : l 2l ] . | e | vt
| .J-"' y | |
=

-

| NB:Package 1 anly {Package 2 via Content |

The following test result are attached for review

Description of Materials Soil [ A<1-b )
Location of stock K.p {504+500 |
Iltem | Specification Test raguirement Test result attachment Remarks
1 [ASTMD 75 Aggpregate Sampling | According to specifications
2 | ASTMC 136 Sleve Analysis | According to specifications
| 3 ASTM D 1440 Passing Sieve, No 200 13.0%
4 ASTM D 4318 Atterberg lmit N.P
5 ASTM [ 2974 Moisture content 75%
| 6 ASTM D 1557 Modified proctor 2.14
7 | ASTM D 1383 CBR | 44,60 %
| Comments by: Comments by:

Organisation Mame Date A-BWIEC-R

Contractor ,{;LIJI}“';'J{M Aadbads hﬂ%’ Y—|o-tars

‘avacr|[Phmedb. Zad  FAE——— i [yt 2

wo | Yussn frumd || —fmd [0

Empl . il pp— : :
Freprezea::::irve L / -1 - !,-;" D/ ¢ 7 Iy ;'I
® [Designer ——

** Algrmens/Brnidges: Cubmrt anly



Electric Express Train - HSR Gy \
KK From El Aln El Sakhna City To El Alamein - MATROUH kil || L) il gl
i i 125 Section - 7 From FOKA To MARSA MATROUH e :
'nlﬂf:!-ﬂiuw SN [ T From Station S4+000 To Station SE8+4TT $
Oparaling Lab | AL Nuby Central Lab |
PARTICLE SIZE DISTRIBUTION OF SOIL
ESTING DATE: 1-10-2022
DCATION b pS0a+500) ZONE S04 80 505000
IAME COMPARY knooz sinal
-yisual ins m'l:-u:ﬂ..“m
G i HALL
l-grodation of bulk moterials SAMPLE WEIHT [g] 1TI83.00 gm .mm
sleve size Frd 1.5 1 114 12 G LE ] FASE soil classify
= Mass retained (g} 9850 12200 15050 18300 12380 15608 A1ty
Gamulidive Rl ig) X LEER] 230:5.0 FA00un 300 BH55.0 E215.0 PR 2.4
Cumulatvm Rotained % 0.0 57 123 224 a2 a3 4Tl WC T.50
Cumailsfive Passing % 000 4.3 r AR.T 7.6 &R.8 1.7 L CBR A4, 50
ot gterial gradotion WT.OF sample S00.00 gm
Sigie Sine 106 40 200
Cesmulailve Ratzined (7] 50.6 2009 3765
Cumuiativs Ruinined % 11.72 41098 TR 20
Cumulative Passng BE.258 SB02 24.78
- ral iemt
sieve sizeling 2 1.8 1 W4 12 e #d £10 #40 # 200
slava sizeq 0.0 s 25,0 19.0 128 8.5 475 200 0425 0075
e el B M e T T Y T

STIC LiN

P T iR
AT et oo L

.
STIC

INTEX (P
bt o
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PROCTOR TEST

TESTING DATE: 12-11-20122
LOCATION Eep LD mne Sl 180 5054000
NAME COMPANY knooz sinal
ikigizht ol empiy maold + (AR VAKX Dy Desalés i
Wilnkd Valomie: AL Waner dinmipai 2 15
irinl mi | [ I } 4
Wp, O Mlokd+ masl vl nunnsLa LIE R ii24nn 105 &
WT WIET SO HELE 15550 TJERSA Lho b
W, Dy | AE| Llgx 1Jus I
Tiaiie M, i 1] n n L] I . LL]
Tare wi, A n Ll =3 A T any The
Wi, O wed mail & e 1m0 L T rann [EIN T} 500 158 =0
W, (W drv wnil & tare T 1A L4501 {455 jax1 1L 1421 aaid
Wi (N nader (1] LT L iE =Y 53 N (18
Wi O dry sall L ATRS ma Wi Lo e 211 LLE
Wairr cradeni % 8% A% B At TI% T.T% T A
AV Waker comiind ¥ L% L 1A D%
Ory Density 1.5 14 2.6 1211
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VATERIAL

——

e i
; .n!J-l u!lH |
INSPECTION L-Hiuﬂ . ‘;‘ "”_':"--.:_-'.‘.
REQUEST e
- iinkeid KNOOZ SINA COMPANY Designer C
Company SSigneri-ompany
lésuiadl by '"E:::hmed Sign - : Data Time
* o I
Contractor abidailah P VY 14-10-2022
Cantractor
i K51 - {10) - 14-10-2022 -
; _1|_ o 3 | oD | b [ v | HH | hw
Recelved by ER /’/‘ i > __-:;_a:’.?lr’ 1T —
..--'_--.
Siwiin Dlto 53 Kp 20X Note i
Staticin ieference Depot Aederence |_For Kilometer poart only Start Km |s used
Work Activity
-3 Sl Elemnpit of Activity
Description of Materials FILL MATERIAL RESLILTS
Frarm T Farm TE
504+520 S04+540 (-1.00) 504+ 740 5O4+880 (-0.75)
S04+420 S04+4520 (=150}
Location to be Used S04+320 S4+420 [-1.50)
S04+320 SAEM (1,50}
S0+880 S05+000  [40,75]
S0a+4.20 5044530 [-1.25]
MAR Approval No Date
Supplier Name
Test Reguirement Specification Clause
Reference Photos | Yes attached / Mo Other
Item Description Limig Cantity | Arrival Date” | Note
1 Sieve analysis m? 000 11-10-2022
2 Classification m? 5000 11-10-2022
3 Proctor & O.m.c m? 5000 12-10-2022
4 LL&PLE&P m? 5000 12-10-2022
5 C.B.R m? 5000 14-10-2022
Comments by: Comments by:
A sample has been taken from fill material by KK office ta | 72| I"EJ‘I"L‘LJ' pﬁﬂq‘rhhdﬂ_iﬂ“ﬂg
[ AL Muby laboratory | and the results founded meet the :r'F- t E: o I! r"_E.
specifications and accepted. = :}
APPROVAL
Organisation Name sign [Date A-BWC-R
Contractor e fgdahth. 1o -2022
¢
aa/ac* hied Nbo Z2u g J 4-|p-202
GARB** iyl Ty MY -lo - 2ad : J
HUSS i Fortaad | % S0
Comments by
Emplovers L Le—"" £ ?
sl S -1 e |/ 10/ L . /4—
* Dedigner f'—
-

= plarenent e Cllvedt Onky

File: 10-MR - K51
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| Location Name Contractor Company Designer Company
Eleciric axprass train KNOOZ 5INA COMPANY k.k
Mame Sign Date Tirme
Issued by Conteactor | 4 med Abdallah 14-10-2022
Contractor Reference KS1-{10) - 14-10-2022
!_ :_:__-.-—-"" c2 | oo | mma | v [ HH | mm
Recaived by ER A]'_l_ H.?j.:#_d__f-" MAR | vovos | ow | =
ra
—F---.
NB:Package 1 only [Package 2 via Content )
The following test result are attached for review |

Description of Materials Sall| A-1-b |
Location of stock K.p {50d4+500 )
item | Specification Test requirement Test result attachment. | Femarks

1 ASTM D 75 Aggregate Sampling | Aecording to specifications |

2 A5TM C 136 Sieve Analysis Accarding to specifications

3 ASTM D 1440 Passing Sieve, No 200 14.39 %

4 A5TM D 4318 Atterberg limit M.P

S | ASTM D 2974 Molsture content 7.2 %

(3 ASTM D 1557 Modified proctor 2.14

7 ASTM D 1883 CBR 4990 %
Comments by: Comments by:

S S 2 )
B __N
APPROW
Organisation Narme - R RIEDY Date A-AWE-R
]
Contractor | frhmesl Fllo d allth,- e I -|o-2022
Contractor L gd HD : QL - [t o W -l -2
~lo =dall
aa/ac* p‘ W Dn W LT o §
o |Hussion Cotndl 2t 02 )
—— &t

Employers — [ 5

Representative / 7‘} ""? | il "FE"?( 4 [
* Designer -_FH__.__- 4

#* Algrament Beidgac: Cubrt anly

File: 13-RAIR - K51
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Electric Express Train - HSR i I'L
Fram El Al El Sakhna City Te El Alamain - MATROUH ol kgl i ol g
mm-“m Sacticn - 7 From FOKA To MARSA MATROUH Ll "
gl g Dbl Bl =
il alth il — Fram Station S04+000 To Stthon 5685177 ?
Dparating L=b AL Muby Cantral Lab
PARTICLE 5IZE DISTRIBUTION OF S0y L
TESTING DATE: TR0
LOCATION K. P S04+500] ZONE LLEER il S05+000
NAME COMPANY knooz sinad
| : —— R
-gradation of bulk moterials SAMPLE WEMHT |gj 25724,04 gm table classity
sieve gize 2 1.8 1 43 M B3 #4 PASE sall classily
Mass rodained {g} 1338.0 125000 22310 205000 1230 14E52.0 13570 A-1-b
Cumidalive Retsinad {g) $235.0 2496, driT.o GTGT.8 TaRED Bd48.0 107970 PRO 214
Cumuiathm Reoined % 4.4 (% 18,3 26.3 a4 367 470 WG 7.2
Cissmlaibve Pasaing % 052 B3 B Ay &8y 633 5B.0 CBR 43.90
-soft matertal grodation WT.OF sample 500,00 gm
siave size 0 40 Fiili]
Cwmiulative Ratainad (3] 467D 175.50 FT6.00
Cumidatirs Retmined %) 9,34 510 520
Cumulalive Passing % TR BL.90 Z4.80
sieve sizelin} 2 14 1 A4 2 il #4 #4140 #4d # 200
slave sizaimm) 50.0 iT5 25.0 18.0 125 8.5 4.75 .00 0.425 0075
sumulativi Peesing | 9590 8034 1.68 72,50 68,85 63,30 E8.00 51| 3760 14,78
l

Contractor Enginesr

ultant Enginasr




Elactric Express Train - HSR \
Fram E| Ain EI Sakhna City To EI Alansein - MATROUH i I bl
B f‘ Section « 7 From FOKA TO MARSA MATROUH on. G
PRI, T S Frovm Siatics S04-+000 Ta Sution 565+17T e
PROCTOR TEST
TESTING DATE: 12102022
LOCATION K.P{504+500) KS 1(010) Foae Si-T20 S0E+0E0
MAME COMPANY knooz slnat
Wetght ol empiy mald ; LS MAK Dy Thenaiiy 1
Mall Vadom: PR Waler contunl % 7
AFidl i 1 1 1 4
WL O AR bt il NTES ELNL LA RLTRET g
WT, WET SHL o5 arpen 45210 45210
Wi, Desisity LI LIS 12w 204
Tase N i 1 1] A 1 M " 4
ThrE WL a1 A 444 LA i Ty LY diid
WL, OO wet sl & pmre 1480 P 4L 198 AL 1588 LeTA 1505
Wit. O dry suil & fare FT k] jdd N 1A TRy 1444 s 1412
Wi, O water 14 1K 41 4n £ 55 64 EE ]
Wi O dry sad fiskd i LT " W1 T ] 53 aim
Wder enntent % 16% A% LA 555, % 2% 0T 2%,
AV Water consent % 1% A T L
Dy Dinsity 1034 187 3,143 1,05
' '
215 T
Bt i = y —
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111 o — i i 1 :
1 1
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California Bearing Ratio TEST
Teswlirgg Eianer 7 T4 10-202%
Losatias § P {50501 gt oy Lone Sh4+1 80 S0 5-HMH
Chiajuaah S knpasx sinni
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